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TEST REPORT NUMBER: SHAH00302469
APPLICANT: paTE: FEB 20, 2012

SEMPLE DESCRIPTION:
CNE (1) SET OF SUBMITTED SAMPLE SAID TO BE

ITEM NAME . MUSICAL BEAR + METAL PIN.
ITEM NO. : T-0050.

LABELLED AGE GROUP : FOR AGES 24M AND UP.
PACENGTING PROVIDED EBY : YES.

APPLICANT

COUNTRY OF ORIGIN : CHINA.
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TESTS CONDUCTED:
AS REQUESTED BRY THE APPLICANT, FOR DETATILS REFER TD ATTACHED PAGE (S)
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TO BE CONTINUED

PEEPARED AND CHECKED BY: AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES FOR INTERTEE TESTING SERVICES
LTD., SHANGHAT LTD., SHANGHAI
JACKY LIN JACCB LIN
TOY LAB MANAGER GENEREL MANAGER
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Intertek Testing Services Ltd., Shanghai
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Block B, Jinling Business Sgquare, No.B01 Yi Shar Aoad,
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Telephone: 486 216120 6565
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wwny, intertek.com

wanw. intertek.com.cn

&8 &% #0 China Toll-Free ): 800 993 1338

TEST REPORT NUMBER: SHAHO2302469
CONCLUSION:

TESTED SAMPLES STANDARD RESULT

SUBEMITTED SAMPLE EN71-1: 2011 PASS

SET FOR MECHANICAL AND PHYSICAL
PROPERTIES
EN71 PART 2 2011 PASS
FLAMMABILITY TEST

TESTED COMPCNENTS EN71 PART 3 1994 AND PASS
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OF SUBMITTED AMENDMENT Al
SAMPLE SET AC : 2002
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2000 AND
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PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

JACKY LIN
TOY LAB MANAGER
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TO BE CONTINUED

AUTHORIZED EY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

JACOE LIN
GENERAL MANAGER
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Intertek Testing Services Ltd., Shanghai

|I1 tel tEk ..nglgjiﬁgsmmi'ﬁﬁ%iﬁﬂﬂ 200233

Block B, Jinling Business Sguane, No.801 i Shan Road,
Shanghai, China. 200233

Telephone: +86 21 6120 6565
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wwaw.intertek .com

wwaw. intertek com.cn

A &4 M China Toll-Fres | 800 999 1338
TEST REPORT NUMBER: SHAHOO302468

TESTS CONDUCTED

1 MECHANICAL AND PHYSICAL TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71-1:2011.

APPLICANT'S SPECIFIED AGE GROUP FOR TESTING: FOR AGES 2 YEARS

AND UP.

CLAUSE TESTING ITEMS ASSESSMENT
4% GENERAL REQUIREMENTS P

5% TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS P

6 PACKAGING NA

7 WARNINGS, MARKINGS AND INSTRUCTICNS FOR USE P#
REMARK: P = PASS NA = NOT APPLICAELE

* = THE FOLLOWING SUBCLAUSES OF CLAUSE 4 AND 5 (NOTE)

OF THE STANDARD WERE APPLICABLE

oy ST T MATERIAL CLEANLINESS.

2) 4.7 EDCES.

3) 4.8 POINTS AND METALLIC WIRES.
4) 5.1 GENERAL REQUIREMENTS.

NOTE: THE SUBMITTED SAMPLES WERE UNDERGONE THE ABUSE TESTS FOR
CLAUSE 5.1 IN ACCORDING TO 8.3 (TORQUE TEST), 8.4 (TENSION
TEST), 8.5 (DROP TEST), 8.7 (IMPACT TEST), 8.8 (CCMPRESSION
TEST) AND SPECIFIC TESTS FOR DIFFERENT TYPES OF TOYS
WHICHEVER APPLICABLE.

# = ADDITIONAL INFORMATION ACCORDING TQ THE TOY SAFETY DIRECTIVES
2009/48/EC REQUIREMENT. THESE INFORMATION ALSO APPERRS AS A
NOTE WITHIN THE EN71 BUT ARE NOT STANDARD REQUIREMENTS:
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TC BE CONTINUED
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Intertek Testing Services Ltd., Shanghai

IntE‘ rtEk TFH Division

Bl L g B0 e W R MR E 200233
Block B, kinking Business Square, No 801 Yi Shan Read,
Shanghai, Ching, 200233

Telephone: +86 2161206563

Facsimile: +86 216127 9740

wwaw intertek com

Wy intertel. com.on

41 &% #485( China Toll-Free ). 800 999 1338

TEST REPCRT NUMBER: SHAHOD302469

TESTS CONDUCTED

MARKING

THE MANUFACTURER'S AND IMPORTER'S NAME, REGISTERED TRADE NAME
OR REGISTERED TRADE MAREK, THE ADDRESS AND TYPE, BATCH, SERIAL
OR MODEL NUMBER OR OTHER ELEMENT ALLOWING THEIR IDENTIFICATION
SHALL BE INDICATED ON THE PRODUCT ITSELF. IN ADDITION, TOYS
SHALL ALSO BEAR THE CE-MARKING. A

AFTER CHECKING, IT WAS FOUND THAT:

- ALL THE RABOVE MARKINGS WERE PRESENTED ON THE PACKAGING.

DATE SAMPLE RECEIVED : FEB.10, 2012
TESTING PERIOD : FEB.10, 2012 TO FEB.1l5, 2012

2 FLAMMABILITY TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71-2: 2011

CLAUSE TESTING ITEMS ASSESSMENT
4.1 GENERAL P
4.2 TOYS TO BE WORN ON THE HEAD NA
4.3 TOY DISGUISE COSTUMES AND TOYS INTENDED TO NA
BE WORN BY A CHILD IN PLAY
4.4 TOYS INTENDED TQ BE ENTERED BY A CHILD NA
4.5 SOFT FILLED TOY¥S NA
REMARK: P = PASS NA = NOT APPLICABLE
DATE SAMPLE RECEIVED : FEB.10, 2012

TESTING PERIOD : FEB.10, 2012 TO FEB.1l5, 2012

R R R R R R R R R R 2222222222 R R R R SR R R R RS R R R R R R A R Rttt

'

AT em i)

TC BE CONTINUED
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I t _,t k Intertek Testing Services Ltd., Shanghai
TFH Divisi
r] EI E J;£§?fl‘¥i|-:;;5l}1{r€,§?kﬁi&li3£ﬂ$ 200233

Bleck B, Jinling Business Square, No 801 ¥i Sham Road.
shanghal, China. 200233

Telephone: +86 2161206565

Facsimile: +86 216127 9740

wavw intertek com

www intertek com.cn

W 2% #48( China Toll-Free | 800 999 1338

TEST REFPCRT NUMBER: SHAHQO302463

TESTS CONDUCTED

3 TOXIC ELEMENTS ANALYSIS

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 19594 AND
AMENDMENT Al : 2000 AND AC : 2002, ACID EXTRACTION METHOD WAS USED
AND TOXIC ELEMENTS CCNTENT WERE DETERMINED BY INDUCTIVELY COUPLED
ARGON PLASMA SPECTROMETRY .

RESULT IN mg/‘kg LIMIT

(1) (2) (3) (4) (5) i6) mg/kg

SOL. BARIUM (Ba) 50 25 43 71 65 70 1000
SOL. LEAD (Fb) <5 <5 <5 <5 <5 <5 a0
SO0L. CADMIUM (Cd) <5 <5 =5 =5 <5 <5 75
SOL. ANTIMONY (Sb) <5 =5 <5 <5 <5 <5 60
S0L. SELENIUM (Se) <5 <5 <5 <5 <5 <5 500
S0OL. CHROMIUM (Cr) <5 <h <5 <5 <5 <5 60
SOL. MERCURY (Hg) =5 =5 <5 <5 <5 <5 60
SOL. ARSENIC (A=) <2.5 «¢2.5 «2.5 2.5 <2.5 <2.5 25

(7) (8) (9) (10} (11} mg/kg

SOL. BARIUM (Ba) 102 21 83 67 55 1000
SOL. LEAD (Pb) <5 <5 <5 <5 <5 90
S0L. CADMIUM (Cd) <5 <5 <5 <5 <5 75
SOL. ANTIMONY (Sb) <5 <5 <5 <5 <5 60
S0L. SELENIUM (Se) <5 <h <5 <5 <h 500
SOL. CHROMIUM (Cr) <5 <5 =5 =5 =5 &0
SOL. MERCURY (Hg) <5 <5 <5 <5 <5 60
SOL. ARSENIC (As) «2.5 «2.5 2.5 <2.5 <2.5 25

SOL. = SOLUELE

< = LESS THAN

mg/kg = MILLIGREM PER KILOGRAM
SPL. WT. = SAMPLE WEIGHT
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r] terte TFH Dn.rlsmn
LB F B0 IR E BAEEE 200233
Blzck B, linling Bussness Square, Mo 801 ¥i shan Koad,

shanghal, China. 200233

Telephone: +86 216120 6565
Facsimile: +B6 216127 97440

www intertek com

v intertek com.cn

W 2% #48 China Toll-Free | 800 999 1338

TEST REPORT NUMBER: SHAH00302468%

TESTED COMPONENTS

}  RED COATING CN THE CELESTA.

}  DARK BLUE COATING ON THE CELESTA.
(2} PURPLE CCATING ON THE CELESTA.

) BLUE COATING ON THE CELESTA.
(5) GREEN COATING ON THE CELESTA.
(6} YELLOW COATING ON THE CELESTA.
(7) ORANGE COATING ON THE CELESTA.
(8) DARK RED COATING ON THE CELESTA.
(9} RED COATING ON WOOD.
(10) DARK BLUE COATING ON WOOD.
(11) TRANSPARENT VARNISH COATING ON WOOD.

DATE SAMPLE RECEIVED : FEB.10, 2012
TESTING PERIOD : FEB.10, 2012 TO FEB.17, 2012
R R e e i i e A R

TO BE CONTINUED
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Intertek Testing Services Ltd., Shanghai

In tEI"tE‘k TFH Division

L B0 AR S AMNES 200233

Block B, hnling Business Square, No 801 Yi Shan Road,

Telephone: +86 21 6120 6565
Facsimile: +86 216127 5740
wwv.intertek.com
wv.intertek.com.cn

8 &% 45 China Toll-Free ;: 800999 1338

TEST REPORT NUMBER: SHAH(Q0302469

TESTS CONDUCTED
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END OF REPORT
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